@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz

Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass

Power (dBm)

o

-10
-10

-20
-20

-30
-30

a0
-0

-50
-50

— Trace
— Mask Limit

6693.40 MHz

® -24zdem

Pass

Power (dBm)

-60

— Trace
— Mask Limit
6586,60 MHz
® 6397 dam

6550 6600

Plot 7-1015. SP In-Band Emission Plot CDD Primary Antenna WF7a
(80MHz 802.11ax RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6650

6700 6750 6300
Frequency (Miz)

6850 6900 6300

6400 6500 6600 6700 6800 6300 00

Frequency (MHz)

Plot 7-1018. SP In-Band Emission Plot CDD Primary Antenna WF2a
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

1Pass

Power (dBm)

— Trace

— Mask Limit
666260 MHz

® 6824 dam

— Trace 20
— waskum Pass
669140 MHz
® .1706dBm
o)
o
-10
E
&
g
2 20
H
30
-0
-50
60
6850 6500 6300

6550 6600

Plot 7-1016. SP In-Band Emission Plot CDD Primary Antenna WF2a
(80MHz 802.11ax RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6650

6700 6750 6300
Frequency (Miz)

6400 6500 6600 6700 6800 6300 Ta00
Frequency (MHz)

Plot 7-1019. SP In-Band Emission Plot CDD Primary Antenna WF7a
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
Pass T ke Pass
. 6586,60 MHz
10 6.457 dBm 0
o L
-10 -10
£ £
g g
g g
T -2 T =20
3 3
a0 a0
-50 -50
60 =60
6300 ) cs00 600 700 800 5900 o0 6300

— Trace

— Mask Limit
666260 MHz

® c6r9dam

Plot 7-1017. SP In-Band Emission Plot CDD Primary Antenna WF7a
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Frequency (Miz)

6400 6500 6600 6700 6800 6300 Ta00
Frequency (MHz)

Plot 7-1020. SP In-Band Emission Plot CDD Primary Antenna WF2a
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 287 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS RBW/VEW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

o — Trace — Trace
Pass sk e wPass ik umi
702,60 Mz 6680.20 Wiz
" ® 6.34dem ® -Lisldem
0
o
-10
-10
g £
T -0 =
s ]
H H
=30
-30
a0 -0
—s0 -s0
60
300 6400 6500 6600 6700 800 G300 00 6300 a0 6500 5600 700 6800 6300 7000

Frequency (Miz)

Plot 7-1021. SP In-Band Emission Plot CDD Primary Antenna WF7a
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Frequency (MHZ}

Plot 7-1023. SP In-Band Emission Plot CDD Primary Antenna WF7a
(160MHz 802.11ax RU996x2 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace
— Mask Limit

6636,20 MHz

® -1378dem

20
— Trace
Pass  meskuimic w{Pass
6742.60 MHz
10 ® 586 dem
a
o
-10
20
g g
L 3
z z
-30
0
w0 _an
-50 50
R —
=60
=60
o s p o o o P o o

Frequency (Miz)

Plot 7-1022. SP In-Band Emission Plot CDD Primary Antenna WF2a
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

6400

6500

6600

6700
Frequency (MHz)

6800

6300 00

Plot 7-1024. SP In-Band Emission Plot CDD Primary Antenna WF2a
(160MHz 802.11ax RU996x2 (UNII Band 7) — Ch. 143)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Dates:
12/1/2023 - 04/04/2024

Test Report S/N:
1C2311270065-14-R2.BCG

EUT Type:
Tablet Device

Page 288 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

7.5.5

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass

Power (dBm)

-40

Trace/Detector: AVG/RMS

CDD Diversity SP In-Band Emission Measurements

RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace 10
— Mask Limit
6165.70 MHz
® o0s16d8m

Pass

Power (dBm)

6140

Plot 7-1025. SP In-Band Emission Plot CDD Diversity Antenna WF7a

6160

6200
Frequency (MHz)

— Trace
— Mask Limit
6175.90 MKz
® -1418d8m

6220

(20MHz 802.11ax RU26 (UNIl Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

01 Pass

Power (dBm)

-0

-60

6140 6160 6200 6220

Frequency (MHz)

Plot 7-1028. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(20MHz 802.11ax RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace

— Mask Limit 10
6167.20 MHz
-1.69 d8m

Pass

Power (dBm)

6140

Plot 7-1026. SP In-Band Emission Plot CDD Diversity Antenna WF7b

6160

6180
Frequency (MHz)

6200

— Trace

— Mask Limit
616280 MHz

® 11s5dem

6220

(20MHz 802.11ax RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Pass

Power (dBm)

-50

6140 6160 6180

Frequency (MHz)

6200 6220

Plot 7-1029. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(20MHz 802.11ax RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace
— Mask Limit
6175.70 Mz
® os952d8m

w1 Pass

-30

Power (dBm)

-60

6140

Plot 7-1027. SP In-Band Emission Plot CDD Diversity Antenna WF7a

6160

6180
Frequency (MHz)

— Trace

— Mask Limit
6183.80 MHz

® 1344d8m

6220

(20MHz 802.11ax RU26 (UNII Band 5) — Ch. 45)

6140 6160 6180

Frequency (MHz)

6220

Plot 7-1030. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(20MHz 802.11ax RU26 (UNII Band 5) — Ch. 45)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 289 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz

Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

1] Pass

Power (dBm)

— Trace
— Mask Limit "
6178.70 MHz

® -0.101dem

Pass

Power (dBm)

\M\“"’\'w

— Trace

— Mask Limit
614640 MMz

®  Looldam

6140 6160

Plot 7-1031. SP In-Band Emission Plot CDD Diversity Antenna WF7a

6180
Frequency (MHz)

6200

6220 6075

(20MHz 802.11ax RU242 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

6100 6125 6150 6175

Frequency (MHz)

6200 6225 6250

Plot 7-1034. SP In-Band Emission Plot CDD Diversity Antenna WF7b
(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

1| Pass

Power (dBm)

— Trace
— Mask Limit

617630 MHz 1
® -0.432dem

Pass

Power (dBm)

M en

— Trace

— Mask Limit
6163.20 MHz

® 4034 dam

6140 6160

Plot 7-1032. SP In-Band Emission Plot CDD Diversity Antenna WF7b

6180
Frequency (MHz)

6200

6220 6075

(20MHz 802.11ax RU242 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

6100 6125 6150 6175

Frequency (MHz)

6200 6225 6250

Plot 7-1035. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Pass

-20

Power (dBm)

— Trace
— Mask Limit
6147.40 MHz
® 2764 d8m

Pass

Power (dBm)

— Trace

— Mask Limit
6163.20 MHz

® Lar2dam

6075 6100 6125

Plot 7-1033. SP In-Band Emission Plot CDD Diversity Antenna WF7a

6150 6175
Frequency (MHz)

6200

6225

6250 6075

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

6100 6125 6150 6175

Frequency (MHz)

6200 6225 6250

Plot 7-1036. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:

Tablet Device

Page 290 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace
Pass — Mask Limit
616300 MHz
w ® 4264 dam
o
-10
E-w
s
g
2 30
-a0
-50
=60 NIARA Al
6075 6100 6125 6150 6175 5200 6225 6250

Frequency (MHz)

Plot 7-1037. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Power (dBm)

-60

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace
Pass — sk Limie
6157.40 MHz
® -0.381dem
6075 6100 6125 6150 6175 6200 6225 6250

Frequency (MHz)

Plot 7-1040. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(40MHz 802.11ax RU484 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6107.40 MHz

® 5255dam

— Trace
o |Pass R Pass
6182.60 MHz
® 1194d8m 10
(]
o
-10
-10
z -2 E
3 g -2
H H
g -3 &
-30
-40
—a0
-50
-50
-60 — %
60
6075 6100 6125 6150 6175 6200 6225 6250 5950

Plot 7-1038. SP In-Band Emission Plot CDD Diversity Antenna WF7b

Frequency (MHz)

(40MHz 802.11ax RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

6000 050 6100 6150 6200 6250 6300
Frequency (MHz)

Plot 7-1041. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace
«|Pass  meskuimic Pass
616260 MHz 10
® o0z3dem
o
o
-10
e _
£ o
b} b}
& -3 &
.4
o —40
=50 50
—60 -0

— Trace

— Mask Limit
610700 Mhz

® sal1dam

Plot 7-1039. SP In-Band Emission Plot CDD Diversity Antenna WF7a

Frequency (MHz)

(40MHz 802.11ax RU484 (UNII Band 5) — Ch. 43)

6000 050 6100 6150 6200 6250 6300
Frequency (MHz)

Plot 7-1042. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:

Tablet Device

Page 291 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace

Mask Limit
6145,80 MHz
4.25dBm

Pass

Power (dBm)

-50

-60

— Trace

— Mask Limit
618260 MHz

® 3403 dam

5950 6050 6100 6150

Frequency (Miz)

6200 6250

Plot 7-1043. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6300

5950

6050 6100 6150

Frequency (MHz)

6200 6250 6300

Plot 7-1046. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace

Mask Limit
6145.80 MHz
2.452 dBm

Pass

Power (dBm)

— Trace

— Mask Limit
6133.40 Mhz

® -1352dem

5950 6050 6100 6150

Frequency (Miz)

6200 6250

Plot 7-1044. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6300

6050 6100 6150

Frequency (MHz)

6200 6250 6300

Plot 7-1047. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(80MHz 802.11ax RU996 (UNII Band 5) — Ch. 39)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace

Mask Limit
618300 MHz
5.898 dam

Pass

Power (dBm)

— Trace

— Mask Limit
6147.40 MHz

® 2054 dem

5950 6050 6100 6150

Frequency (Miz)

6200 6250

Plot 7-1045. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(80MHz 802.11ax RU26 (UNII Band 5) — Ch. 39)

6300

6050 6100 6150

Frequency (MHz)

6200 6250 6300

Plot 7-1048. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(80MHz 802.11ax RU996 (UNII Band 5) — Ch. 39)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 292 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms
0 — —
Pass — i Pass — i
6106.60 MHz 6182.60 MHz
© ® c956dam b ® s6z8dam
o
o
10
-10
§ §
) 2 -2
H H
-30 -
a0 40
-50 =50
SN g
60 60
5500 w00 o000 lo0 200 5300 w0 ) 5500 w00 o000 lo0 w200 5300 w0 )
Frequency (MHz) Frequency (Mtz)
Plot 7-1049. SP In-Band Emission Plot CDD Diversity Antenna WF7a Plot 7-1052. SP In-Band Emission Plot CDD Diversity Antenna WF7b
(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47) (160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)
Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms
— T — T
Pass — i #Pass — i
6106.60 MHz 6262.60 MHz
10 ® 4959dam * soi9dam
"
0
o
10
10
T T
H H
-30 —30
a0 a0
-0 -0
Aot T
-0 0
5500 w00 o000 lo0 200 5300 w0 ) 5500 w00 o000 lo0 w200 5300 w0 )
Frequency (MHz) Frequency (Mtz)
Plot 7-1050. SP In-Band Emission Plot CDD Diversity Antenna WF7b Plot 7-1053. SP In-Band Emission Plot CDD Diversity Antenna WF7a
(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47) (160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)
Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms
»

— Trace

— Mask Limit
626260 MHz

® 5247 dam

21Pass — Trace

— Mask Limit

618260 MHz
® 765 dem 10

Fower (dBim)
O O
I
Fower (dBim)

PN : L

2 5 t- 3 s °
]
[+
&
w

5500 w00 o000 ww am T oew w0 ) 5500 w00 o000 ww Em T oew w0 )
Plot 7-1051. SP In-Band Emission Plot CDD Diversity Antenna WF7a Plot 7-1054. SP In-Band Emission Plot CDD Diversity Antenna WF7b
(160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47) (160MHz 802.11ax RU26 (UNII Band 5) — Ch. 47)
FCC ID: BCGA2898 elemen-t MEASUREMENT REPORT Approved by:
IC: 579C-A2898 (CERTIFICATION) Technical Manager
Test Report S/N: Test Dates: EUT Type:
i Page 293 of 617
1C2311270065-14-R2.BCG 12/1/2023 - 04/04/2024 Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6686.80 MHz

® -2363d8m

— Trace 10
wlPass i Pass
6209,00 MHz
® .0.606 dBm
L]
o
-10
=10
-20
E 20 H
g s
¥ § -0
H g
4 (]
-
0
a0
=50
50
M .
50 -10
s800 900 so00 6100 6200 5300 se00 500

Plot 7-1055. SP In-Band Emission Plot CDD Diversity Antenna WF7a

Frequency (Miz)

(160MHz 802.11ax RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6680 6700

frequency (MHz)

6720 6740

Plot 7-1058. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace
1 {Pass — Mask Limic wiPass
617140 MMz
® .lazsdem
0 0
-10
=10
=20
é -20 é
H § -
4 (]
-30
-40
a0
-50
M 0
-60 -10
ss00 ) so00 6100 6200 5300 se00 500

— Trace
— Mask Limit
6695.70 MHz
® o215d8m

Plot 7-1056. SP In-Band Emission Plot CDD Diversity Antenna WF7b

Frequency (Miz)

(160MHz 802.11ax RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

6680 6700

frequency (MHz)

6720 6740

Plot 7-1059. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

1 Pass

Power (dBm)

-70

— Trace bt} — Trace
— Mask Limit Pass — Mask Limit
6685.80 MHz 6696.00 MHz
® -0.604 d8m ® 2665 dem
o
10
-0
E
H
=
5 20
H
-2
50
60
PN
=70
6740 6660 6680 G700 6720 6710

Plot 7-1057. SP In-Band Emission Plot CDD Diversity Antenna WF7a

6680

6700
frequency (MHz)

6720

(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

Frequency (MHz)

Plot 7-1060. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:

Tablet Device

Page 294 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Power (dBm)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace

— Mask Limit
6702.80 Mhz

® -0275d8m

Pass

6660 6680 6700 6720 6740
frequency (MHz)

Plot 7-1061. SP In-Band Emission Plot CDD Diversity Antenna WF7a

Power (dBm)

(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6703.10 MHz
-2.576 dBm

Pass

6660 6650 6700 6720 6740
Frequency (MHz)

Plot 7-1062. SP In-Band Emission Plot CDD Diversity Antenna WF7b

Power (dBm)

(20MHz 802.11ax RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

Power (dBm)

Trace/Detector: AVG/RMS RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
669630 MHz

® 2085 dem

Pass

6660 6680 6700 6720 6710
Frequency (MHz)

Plot 7-1064. SP In-Band Emission Plot CDD Diversity Antenna WF7b

Power (dBm)

(20MHz 802.11ax RU242 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
707,60 Mhz

® Lisedam

Pass

6625 6650 6675 6700 6725 6750 6775 6800 6825

Frequency (MHz)

Plot 7-1065. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(40MHz 802.11ax RU26 (UNII Band 7) - Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace — Trace
Pass — meskuimic w{Pass sk ume
6697,50 MHz 6706.60 MHz
® 111zdem ® 0395dem
0
H
=
i
2 -30
o
\V«H“’% e

Frequency (Miz)

Plot 7-1063. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(20MHz 802.11ax RU242 (UNII Band 7) — Ch. 149)

Frequency (MHz}

Plot 7-1066. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 295 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
674320 Wiz

® 0674 dem

— Trace
Pass i w1Pass
1 672300 Mhz
® 2503dam
o
o
-10
-10
_ _ -0
E -2 E
& &
g g
H 3.
g -30 i
a0 a0
50 -50
-0 - - ” -0
6625 6630 6675 6700 6725 750 6775 6300 6825 6625

Frequency (Miz)

Plot 7-1067. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

6650

6675

6700

6725 6750 6775 6800 6825

Frequency (MHz)

Plot 7-1070. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
728,00 Mhz

® -1s57dem

— Trace
1{Pass | peask i w{Pass
6724.40 MMz
® .0.37dBm
f o
-10 -10
- 20 - =20
£ E
§ g
= 2
H ¥
E-w g -3
a0
"
50
=50
-6 PP ——
=60
w625 se50 ) w700 o2 750 s es00 oazs 6625

Frequency (MHz}

Plot 7-1068. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

6650

6675

6700

6725 6750 6775 6800 6825

Frequency (MHz)

Plot 7-1071. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(40MHz 802.11ax RU484 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace 10 — Trace
Pass sk e Pass ek e
10 6743,00 MHz 6721.40 MHz
® 2703 dBm ® .19sdam
o
o
. = -0
E -20 E
B B
b} b}
8 8
& -3 g -3
-
-60 s My
—60

Frequency (Miz)

Plot 7-1069. SP In-Band Emission Plot CDD Diversity Antenna WF7a
(40MHz 802.11ax RU26 (UNII Band 7) — Ch. 155)

Frequency (MHz)

Plot 7-1072. SP In-Band Emission Plot CDD Diversity Antenna WF7b
(40MHz 802.11ax RU484 (UNII Band 7) — Ch. 155)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

12/1/2023 - 04/04/2024

Test Dates: EUT Type:
Tablet Device

Page 296 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace

Mask Limit
6667.40 MHz
4.682 dam

Pass

Power (dBm)
]

-40

— Trace

— Mask Limit
6704.20 Mz

® 1lo9sdam

6550 6600 6650 6700

Frequency (Miz)

6750 6800 6850

Plot 7-1073. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6900

6550 6650 6700

Frequency (MHz)

6750 6800 6850 6900

Plot 7-1076. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

Trace

Mask Limit
666740 MHz
3.119 dam

Pass

Power (dBm)

— Trace

— Mask Limit
674300 iz

® s201dam

6550 6600 6650 6700

Frequency (Miz)

6750 6800 6850

Plot 7-1074. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6900

6550 6600 6650 6700

Frequency (MHz)

6750 6800 6850 6900

Plot 7-1077. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(80MHz 802.11ax RU26 (UNII Band 7) - Ch. 151)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

-40

Trace

Mask Limit
6705.80 MHz
4.392 dBm

Pass

Power (dBm)

-a0

— Trace

— Mask Limit
742,60 Mhz

® 2366 dam

6550 6600 6700

Frequency (MHz)

6750 6800 6850

Plot 7-1075. SP In-Band Emission Plot CDD Diversity Antenna WF7a

(80MHz 802.11ax RU26 (UNII Band 7) - Ch. 151)

6900

6550 6600 6650 6700

Frequency (MHz)

6750 6800 6850

Plot 7-1078. SP In-Band Emission Plot CDD Diversity Antenna WF7b

(80MHz 802.11ax RU26 (UNII Band 7) — Ch. 151)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N: EU

1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

T Type:

Tablet Device

Page 297 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz

Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Power (dBm)

— Trace

— Mask Limit
6586,60 MHz

® 4449 dam

i

10 — Trace
Pass  meskuimic Pass
6693 .40 MHz
® .234zdEm 10
o
.
o _
E
£
2 -0
5
-30 H
=50
60
60

Plot 7-1079. SP In-Band Emission Plot CDD Diversity Antenna WF7a
(80MHz 802.11ax RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Frequency (Miz)

6400 6500 6600 6700 6800 6300 00

Frequency (MHz)

Plot 7-1082. SP In-Band Emission Plot CDD Diversity Antenna WF7b
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Pass

Power (dBm)

Power (dom)
" s 4 &
I I T N

— Trace

— Mask Limit
670140 MHz

® 2156 dem

Pass

M

-60

— Trace

— Mask Limit
666260 MHz

® 6824 dam

6550 6600

Plot 7-1080. SP In-Band Emission Plot CDD Diversity Antenna WF7b
(80MHz 802.11ax RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6650

6700 6750 6300 6850 6500 6300
Frequency (Miz)

6400 6500 6600 6700 6800 6300 00

Frequency (MHz)

Plot 7-1083. SP In-Band Emission Plot CDD Diversity Antenna WF7a
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

20
— Trace
Pass T ke Pass
. 6586,60 MHz ®
10 6.457 dBm
o
“10 -10
£
g
2 20 -20
H
- -
o 40
50 50
- -
6300 ) cs00 600 700 800 5900 o0 6300

Power (dBm)
°

— Trace
— Mask Limit
666260 MHz
® a745dam

Plot 7-1081. SP In-Band Emission Plot CDD Diversity Antenna WF7a
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Frequency (Miz)

6400 6500 6600 6700 6800 6300 Ta00
Frequency (MHz)

Plot 7-1084. SP In-Band Emission Plot CDD Diversity Antenna WF7b
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

FCC ID: BCGA2898
IC: 579C-A2898

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 298 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

mmm
| o
& - 5 ©
b—‘ E
g
w
|

Trace/Detector: AVG/RMS RBW/VEW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6300 6400 6500

Plot 7-1085. SP In-Band Emission Plot CDD Diversity Antenna WF7a
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6600 6700 6800 6300
Frequency (Miz)

Power (dBm)
. L | | ;
&
I
«
|

— Trace 10 — Trace
— Mask Limit Pass — Mask Limit
6742.60 MHz 6680.20 MHz
® c.34dem ® Lisldsm
o
-0
£
2
i
H
=30
=40
50
o0 e300 w00 = o600 700 w900 00 7000

Frequency (MHZ}

Plot 7-1087. SP In-Band Emission Plot CDD Diversity Antenna WF7a
(160MHz 802.11ax RU996x2 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
742,60 Mhz

® 3903 dam

©1Pass

Power (dBm)

-40

6300 6400 6500

Plot 7-1086. SP In-Band Emission Plot CDD Diversity Antenna WF7b
(160MHz 802.11ax RU26 (UNII Band 7) — Ch. 143)

6600 6700 6800 6300
Frequency (Miz)

— Trace

— Mask Limit
6639.40 MHz

® 1754 dem

00 6300

6400

6500

6600

6700 6800 6300 Ta00
Frequency (MHz)

Plot 7-1088. SP In-Band Emission Plot CDD Diversity Antenna WF7b
(160MHz 802.11ax RU996x2 (UNII Band 7) — Ch. 143)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 299 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

7.5.6

Plot 7-1089. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

Power (dBm)

Plot 7-1090. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

Power (dBm)

Plot 7-1091. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

Power (dBm)

Antenna WF7a LPI In-Band Emissi

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace
Pass — Mask Limit
o 6167.10 MHz
® -elidem
-10
-2
-30
10
S
-60
e
-10
6140 6160 180 6200 220

Frequency (MHZ}

RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace

— Mask Limit
617440 Mhz

® i1s2dem

Pass

6140 6160 180 6200 220
Frequency (MHZ}

RU26 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace

Pass — MaskLimit
618290 Mhz

® -i.653dem

6140 6160 180 6200 220
Frequency (MHZ}

RU26 (UNII Band 5) — Ch. 45)

on Measurements

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

| Pass

Power (dBm)

— Trace

— Mask Limit
617750 Mhz

® -10.076 dam

6140

6160 6180 6200 6220
Frequency (MHz)

Plot 7-1092. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU242 (UNII Band 5) — Ch. 45)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Pass

Power (dBm)

— Trace

— Mask Limit
6147.00 MHz

® 5082 d8m

6075

6100

6125 150 6175 6200 6225 6250
Frequency (MHZ}

Plot 7-1093. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU26 (UNII Band 5) — Ch. 43)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Pass

—10

Power (dBm)

— Trace

— Mask Limit
616420 Mz

® 371 dem

6075

6100

6125 150 6175 6200 6225 6250
Frequency (MHZ}

Plot 7-1094. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU26 (UNII Band 5) — Ch. 43)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:

Tablet Device

Page 300 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms
e 0 e
Pass ke Pass M
M 6182.60 MHz 6144.20 MHz
o 4,926 dBm N ® 3930dEm
-10
-10
=20
R D
§ §
= =
e Y
-40
40
0
=50
=60 A e
)
s ) s s s w200 w2 w0 5550 000 w050 5100 o5 w00 5250 e300
Frequency (MHz} Frequency (MHz)
Plot 7-1095. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax Plot 7-1098. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax
RU26 (UNII Band 5) — Ch. 43) RU26 (UNII Band 5) — Ch. 39)
Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms
Pass M ©Pass — M
o , emaous , ewzeou
-1.352 dBm -2.053 dBm
o
-10
-10
-20
- - =20
E E
g 8
-40
-0 —
=50
-0
-0 R el A e A Wttt s
—60
w75 o100 s w150 w7 w200 s 0 5550 000 w050 5100 o5 w00 5250 e300
Frequency (MHz) Frequency (MHz)
Plot 7-1096. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax Plot 7-1099. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax
RU484 (UNII Band 5) — Ch. 43) RU26 (UNII Band 5) — Ch. 39)
Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms
0
*1Pass e Pass — atumic
. 6107.40 MHz . 6157.40 MHz
-2.788 dBm -4.27 d8m
N o
-10 10
_zu 20
§ §
= =
i HE)
—-40 -40
50 -0
=60 -
50
5550 000 w050 5100 o0 w00 5250 e300 5550 000 w050 5100 o5 w00 5250 e300
Frequency (MHz) Frequency (MHz)
Plot 7-1097. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax Plot 7-1100. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax
RU26 (UNII Band 5) — Ch. 39) RU996 (UNII Band 5) — Ch. 39)

FCC ID: BCGA2898
IC: 579C-A2898

Approved by:

MEASUREMENT REPORT
@ e]'ement (CERTIFICATION) Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates: EUT Type:

i Page 301 of 617
12/1/2023 - 04/04/2024 Tablet Device

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Trace/Detector: AVG/RMS

RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

1 {Pass

Power (dBm)

[

— Trace 1

— Mask Limit
106,60 MHz

® _0.69zdEm

Pass

Power (dBm)

-60

— Trace
— Mask Limit

620100 MHz
® 2150 dem

5800 5300 6000

Plot 7-1101. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

6100 6200 300 400
Frequency (Miz)

RU26 (UNII Band 5) - Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

6500 5800 5300 6000

6100 200 300 400 6300
Frequency (MHz)

Plot 7-1104. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

RU996x2 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace — Trace
w{Pass — waskuimit Pass ——
616260 MHz ° 6467.30 MHz
® -os2dem -8.496 dBm
o
-10
-10
=20
E-» £
g g
& ¥
H H
& 3 £
-0
_a _—
50
=50
80
g =
60
-1
5800 5200 G000 slo0 6200 300 5400 6500 6440 sa60 80 6500 6520

Plot 7-1102. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

Frequency (Miz)

RU26 (UNII Band 5) — Ch. 47)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Frequency (MHZ}

Plot 7-1105. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU26 (UNII Band 6) — Ch. 105)

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

w {Pass

Power (dBm)

-20
-30
-a0
-s0

— Trace

— sk inie .| Pass
6262.60 MHz
® -0.937dem
-10
-0
i -30
3
H
-a0
- -0
-60
et
=10
B

— Trace

— Mask Limit
6475.60 MHz

® -a966dem

5800 5300 6000

Plot 7-1103. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

6100 6200 300 400
Frequency (Miz)

RU26 (UNII Band 5) — Ch. 47)

sa60 80 6500 6520
Frequency (MHZ}

Plot 7-1106. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU26 (UNII Band 6) — Ch. 105)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 302 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6483.60 Mz

® s125d8m

— Trace
.| Pass = vk umt Pass
6484.20 MHz
* -garidem 0
-10
20
g £
5 Pl
H H
-40
-40
50
=50
60

Frequency (MHZ}

Plot 7-1107. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU26 (UNII Band 6) — Ch. 105)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

6425 6450 6475 6500 6525 6550 6575
Frequency (MHz}

Plot 7-1110. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU26 (UNII Band 6) — Ch. 107)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace — Trace
o1 Pass — Mask Limic Pass — sk Limit
6471.20 MHz 6503.60 MHz
® .10.93dam o -5.964 d8m
-10
-10
E 10 H
b} =
= Sy
y ¥
H H
o
=50
~60
-60
A NSRS
=10

Frequency (MHz)

Plot 7-1108. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU242 (UNII Band 6) — Ch. 105)

Trace/Detector: AVG/RMS ~ RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Frequency (MHz}

Plot 7-1111. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU26 (UNII Band 6) — Ch. 107)

Trace/Detector: AVG/RMS RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

Pass = sk umi Pass
6467.20 MHz []
o ® 5917 dem
=10
10
_30 -20
z z
g 8
3 8
5 =30 1]
: £
a0 a0
=50 =50
& R 50
e pn pres s p P e pn P

Frequency (MHz}

Plot 7-1109. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU26 (UNII Band 6) — Ch. 107)

— Trace

— Mask Limit
6477.40 MHz

® -a.325dem

6425 6150 6475 6300 6325 6550 6575
Frequency (MHz)

Plot 7-1112. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU484 (UNII Band 6) — Ch. 107)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 303 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

— Trace
— Mask Limit Pass

6427.00 MHz
® .3233dEm 0

Power (@sm)
5 4 L L L
=
p+Y
w
@
Fower (@sm)
& il n 4 &

— Trace

— Mask Limit
477,40 Mhz

® 5457 dem

6300

Plot 7-1113. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax
RU26 (UNII Band 6) — Ch. 103)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6450 6500 6350 €600 6650 6300

Frequency (Miz)

6350 600 6450 6300 6550 6600 6650
Frequency (MHz)

Plot 7-1116. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU996 (UNII Band 6) — Ch. 103)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
6465,80 MHz

® 4448 dBm

w0 1Pass

Power (@sm)
s & L & 4 &
o
oy
wn
7
Power (@sm)

— Trace

— Mask Limit
6426,60 MHz

® -lavdem

=

6300

Plot 7-1114. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax
RU26 (UNII Band 6) — Ch. 103)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

6450 6300 6550 €600 6650
Frequency (Miz)

6200

300 400 6500 6600 &700 6500 6900
Frequency (MHz)

Plot 7-1117. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

RU26 (UNII Band 6) — Ch. 111)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limic w1Pass
6502.60 MHz

® .3.688dEm

Power (dBm)
b A & &
=
oy
W
“
[
Power (dBm)
' | ' | |

— Trace

— Mask Limit
6502.60 MHz

® -Le4s dem

6300

Plot 7-1115. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax
RU26 (UNII Band 6) — Ch. 103)

6450 6300 6550 €600 6650
Frequency (Miz)

6200

300 400 6500 6600 &700 6500 6900
Frequency (MHz)

Plot 7-1118. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

RU26 (UNII Band 6) - Ch. 111)

FCC ID: BCGA2898
IC: 579C-A2898

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Approved by:

Technical Manager

Test Report S/N:

1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 304 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Power (dBm)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
6582.60 MHz

® 1526 dem

wPass

et

6200 6300 6400 6500 6600 6700

Frequency (Miz)

6800 6300

Plot 7-1119. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

Power (dBm)

RU26 (UNII Band 6) - Ch. 111)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace

— Mask Limit
647620 Mhz

® 4146 dBm

Pass

6200 6300 6400 6500 6600 6700

Frequency (Miz)

6800 6300

Plot 7-1120. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

Power (dBm)

RU996x2 (UNIl Band 6) — Ch. 111)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace

— Mask Limit
6686.90 MHz

® -a71dem

Pass
o

6660 6680 6700 6720

Frequency (MHz)

6740

Plot 7-1121. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU26 (UNII Band 7) — Ch. 149)

Power (dBm)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

— Trace
— Mask Limit
6694.40 MHz
® -ss4dsm

Pass
0

-60

6680 6700 6720
Frequency (MHz)

6740

Plot 7-1122. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

Power (dBm)

RU26 (UNIl Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz Sweep Time: 1.0ms

e
.| Pass — Mask Limit
6703.10 MHz
-8.74 d8m
-10
-20
=30
-40
=50
60
-70

6680 6700 6720
Frequency (MHz)

6740

Plot 7-1123. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

Power (dBm)

RU26 (UNII Band 7) — Ch. 149)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

°1Pass

— Trace
— Mask Limit

669370 MKz
® 1724d8m

-0

-60

6680 6700 6720
Frequency (MHz)

6740

Plot 7-1124. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU242 (UNII Band 7) — Ch. 149)

Approved by:

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 305 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Power (dBm)
& & Il 4 4 L
¢ & 5 4 3 %

— Trace
— Mask Limit
6728.60 Mz
® -9.887d8m

— Trace
Pass — sk Limic »|Pass
670640 MHz
o ® 6602 dem
10
=20
£
E
b}
5 =30
¥
a0
=50
o WM
o625 ) w75 w700 ozs ) s 5600 cazs o625

Plot 7-1125. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Frequency (Miz)

RU26 (UNII Band 7) — Ch. 155)

6650

6675 6700 6725 6750 6775 6800 6825
Frequency (MHz)

Plot 7-1128. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU484 (UNII Band 7) — Ch. 155)

Trace/Detector: AVG/RMS RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

;

— Trace

—— Mask Limit
6667.00 MHz
-3.233d8m

— Trace 10
Pass sk vimic Pass
672320 MHz
o -6.107 dBm
o
=10
-10
20
-20
E £
§ H
g g
) g
H 3 3
4 H
=40
-40
=50
=50
=60
oozs ) w73 700 725 ) s 800 cazs

Plot 7-1126. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

Frequency (Miz)

RU26 (UNII Band 7) — Ch. 155)

6550

6600 6650 6700 6750 6800 6850 6300
Frequency (Mrz)

Plot 7-1129. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Pass

-20

-30

Power (dBm)

Power (dam)
3 & & 3 3

— Tr
 asumi Pass

6743.00 MKz
® -613d8m

-40

— Trace

—— Mask Limit
6705.80 MHz
-4.678 d8m

6625 6650

Plot 7-1127. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

6675 6700 6725 6750 6775
Frequency (MHz)

RU26 (UNII Band 7) - Ch. 155)

6800 6825

6550

6600 6650 6700 6750 6800 6850 6300
Frequency (Mrz)

Plot 7-1130. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU26 (UNII Band 7) - Ch. 151)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:

Test Dates:

1C2311270065-14-R2.BCG 12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 306 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

1
— Trace — Trace
Pass — Mask Limit w0 1Pass — ask Limic
6743.00 MKz 666260 MHz
® .3383d8m ® .1296d8m
]
o
-10
=10
-20
E E -0
i E
S =
-
e £ 3
-40
H
-50
=50
bty
=60
—60
w00 so%0 o700 c800 00 ) w00 000

Frequency (MHz)

Plot 7-1131. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU26 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 0.82MHz/8.00MHz Sweep Time: 1.0ms

Plot 7-1134. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

Frequency (MHz)

RU26 (UNIl Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace — Trace
10
Pass — Mask Limic Pass — Mask Limic
6690,60 MHz 6742 60 MHz
o ® _6.584 dBm ® .2011d8m
0
10
10
-20
3 3 -20
E E
b} b}
3 -2 ]
£ £ -39
-40
-40
-50
50
O SV
=60
—60
w0 w0 ) ) o0 w00 o0 prs 00 w00 5500 ) ) w00 w00 000

Frequency (Miz)

Plot 7-1132. LPI In-Band Emission Plot Antenna WF7a (80MHz 802.11ax

RU996 (UNII Band 7) — Ch. 151)

Trace/Detector: AVG/RMS  RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

Plot 7-1135. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

Frequency (MHz)

RU26 (UNII Band 7) — Ch. 143)

Trace/Detector: AVG/RMS RBW/VBW: 1.60MHz/8.00MHz Sweep Time: 1.3ms

— Trace — Trace
w1Pass — sk Limic Pass — ask Limit
6586,60 MHz 6665,00 MHz
® .13s4dem s ® 4785 dBm
o
-10
=10
_ _ %
E 20 E
& &
] ]
H H
£ 3 & -30
_ag -40
-50 =50
s i
—60 -0
300 6400 6500 6600 6700 800 G300 00 300 6400 6500 6600 6700 800 G300 00

Frequency (Miz)

Plot 7-1133. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

RU26 (UNII Band 7) - Ch. 143)

Plot 7-1136. LPI In-Band Emission Plot Antenna WF7a (160MHz 802.11ax

Frequency (MHz)

RU996x2 (UNII Band 7) - Ch. 143)

Approved by:

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 307 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

Trace/Detector: AVG/RMS

RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

— Trace
— Mask Limit
6996.30 MHz
® 10604 dbm

— Trace
Pass — Mask Limit ofPass
o 6986.30 Mz
® 8499 dBm
-10

-10

234 -20
£ E

-30

g% g
-] ]
H H
& &

-40 -40

50 -50

60 60

AaA s mtnc]
70 -0
6960 6980 7000 7020 7060
Frequency (MHz)

Plot 7-1137. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU26 (UNII Band 8) — Ch. 209)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

6960

6980 7000

frequency (MHz)

7020 7040

Plot 7-1140. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU242 (UNII Band 8) — Ch. 209)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
6987.40 MHz
-6.333 d8m

—— Trace
Pass — Mask Limic Pass
o 6994.20 MHz
-8.464 dBm o
=10
-10
=20
-20
g g
2 -30 g o
5 '
H i
& &
-40
40
-50
=50
-60
~60
A e N S
-70
w60 7000 o0
Frequency (MHz)

Plot 7-1138. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU26 (UNII Band 8) — Ch. 209)

Trace/Detector: AVG/RMS  RBW/VBW: 0.22MHz/2.20MHz  Sweep Time: 1.0ms

6925

6950 6975 7025 7050 7075

7000
Frequency (Mrz)

Plot 7-1141. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU26 (UNII Band 8) — Ch. 211)

Trace/Detector: AVG/RMS  RBW/VBW: 0.43MHz/4.00MHz Sweep Time: 1.0ms

— Trace

— Mask Limit
7003.40 MHz

® sa8dsm

=
Pass — Mask Limit Pass
o 7003.70 MHz
-8.386 d8m [}
-10
-10
=20
=20
g £
50 s
5 § -0
H H
& &
-40
-40
-50
-60
TGO Py
=70

6980 7000

frequency (MHz)

7020

Plot 7-1139. LPI In-Band Emission Plot Antenna WF7a (20MHz 802.11ax

RU26 (UNII Band 8) — Ch. 209)

7040

6925

6950 6975 7000

frequency (MHz)

7025

Plot 7-1142. LPI In-Band Emission Plot Antenna WF7a (40MHz 802.11ax

RU26 (UNII Band 8) - Ch. 211)

FCC ID: BCGA2898
IC: 579C-A2898

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:

Technical Manager

Test Report S/N:
1C2311270065-14-R2.BCG

Test Dates:
12/1/2023 - 04/04/2024

EUT Type:
Tablet Device

Page 308 of 617

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.info@element.com.




	7.0 TEST RESULTS
	7.5  In-Band Emissions – 802.11ax OFDMA
	7.5.5  CDD Diversity SP In-Band Emission Measurements
	7.5.6  Antenna WF7a LPI In-Band Emission Measurements
	7.5.7  Antenna WF2a LPI In-Band Emission Measurements





